

# The Medical Letter<sup>®</sup>

## on Drugs and Therapeutics

Volume 65

November 13, 2023

ISSUE No.  
**1689**

### IN THIS ISSUE

Antiviral Drugs for Influenza for 2023-2024 .....p 177

## Important Copyright Message

### FORWARDING OR COPYING IS A VIOLATION OF U.S. AND INTERNATIONAL COPYRIGHT LAWS

The Medical Letter, Inc. publications are protected by U.S. and international copyright laws. Forwarding, copying, or any distribution of this material without permission to a nonsubscriber is prohibited.

Sharing a password with a nonsubscriber or otherwise making the contents of this site available to third parties is prohibited.

By accessing and reading the attached content I agree to comply with U.S. and international copyright laws and these terms and conditions of The Medical Letter, Inc.

For further information click: [Subscriptions](#), [Site Licenses](#), [Reprints](#)  
or call customer service at: 800-211-2769

# The Medical Letter®

## on Drugs and Therapeutics

Volume 65 (Issue 1689)

November 13, 2023

Take CME Exams

### ▶ Antiviral Drugs for Influenza for 2023-2024

Revised 11/1/23: See note on page 179.

Influenza is generally a self-limited illness, but pneumonia, respiratory failure, and death can occur, especially in patients at increased risk for influenza complications (see Table 1). Antiviral drugs recommended for treatment and chemoprophylaxis of influenza for the 2023-2024 season are listed in Table 2. Updated information on influenza activity and antiviral resistance is available from the CDC at [www.cdc.gov/flu](http://www.cdc.gov/flu).

**TREATMENT RECOMMENDATIONS** – Antiviral treatment is recommended as soon as possible for any patient with suspected or confirmed influenza who is hospitalized, has severe, complicated, or progressive illness, or is at increased risk for complications, even if it is started >48 hours after illness onset.<sup>1-3</sup> False-negative results can occur with influenza tests; patients in the above groups should receive antiviral treatment despite a negative test, especially when influenza viruses are known to be circulating in the community.<sup>4</sup>

Antiviral treatment can be considered for otherwise healthy symptomatic outpatients with suspected or confirmed influenza who are not at increased risk for influenza complications if it can be started within 48 hours after illness onset.

**TREATMENT** – A neuraminidase inhibitor (oral oseltamivir, IV peramivir, or inhaled zanamivir) or the oral cap-dependent endonuclease inhibitor baloxavir marboxil is recommended for treatment of suspected or confirmed uncomplicated influenza in nonpregnant outpatients this season. All of these drugs are active against influenza A and B viruses.

Oseltamivir is preferred for pregnant women, hospitalized patients, and outpatients with severe, complicated, or progressive illness.<sup>1</sup>

Table 1: Patients at Increased Risk for Influenza Complications

- ▶ Children <5 years old (children <2 years old are at highest risk)
- ▶ Patients <19 years old receiving long-term treatment with aspirin or salicylate-containing drugs
- ▶ Adults ≥65 years old
- ▶ Persons with a BMI ≥40 kg/m<sup>2</sup>
- ▶ Women who are pregnant or ≤2 weeks postpartum
- ▶ Non-Hispanic Black persons, Hispanic or Latino persons, and persons of American Indian or Alaska Native heritage
- ▶ Residents of nursing homes or other chronic care facilities
- ▶ Patients who are immunosuppressed
- ▶ Patients with a chronic medical condition<sup>1</sup>

1. Including asthma, neurologic and neurodevelopmental conditions, stroke, blood disorders, chronic lung disease, endocrine disorders, heart disease, kidney disease, liver disorders, and metabolic disorders.

**Effectiveness** – Use of a neuraminidase inhibitor or baloxavir for treatment of acute uncomplicated influenza in adults shortens the duration of symptoms by about one day.<sup>5-8</sup> Although most controlled trials of antiviral drugs have not been powered to assess their efficacy in preventing serious influenza complications, experts have generally interpreted the combined results of controlled trials, observational studies, and meta-analyses as showing that early antiviral treatment of influenza in high-risk and hospitalized patients can reduce the risk of complications.<sup>5,9-12</sup>

In a meta-analysis of 26 randomized, placebo-controlled trials that included 11,897 healthy children and adults with influenza-like illness, zanamivir was associated with the shortest time to alleviation of influenza symptoms and baloxavir was associated with the lowest risk of influenza-related complications.<sup>13</sup>

In a randomized, double-blind trial (CAPSTONE-2) in 2184 outpatients ≥12 years old with uncomplicated influenza who were at high risk of developing complications, the median time to symptom improvement was similar with a single dose of baloxavir or 5 days' treatment with oseltamivir (both started within 48 hours after illness onset)

Table 2. Antiviral Drugs for Influenza for 2023-2024

Drug/Formulations	Usual Dosage	Comments	Cost <sup>1</sup>
<b>Neuraminidase Inhibitors</b>			
Oseltamivir – generic <i>Tamiflu</i> (Genentech) 30, 45, 75 mg caps; 6 mg/mL oral suspension <sup>2</sup>	<b>Treatment:</b> ≥2 wks <1 yr: 3 mg/kg PO bid <sup>3</sup> x 5 days <sup>4</sup> 1-12 yrs: 30-75 mg <sup>5</sup> PO bid x 5 days <sup>4</sup> ≥13 yrs: 75 mg PO bid x 5 days <sup>4</sup> Renal impairment: See footnote 6  <b>Chemoprophylaxis:</b> <1 yr: 3 mg/kg PO once/day <sup>7</sup> x 7 days <sup>8</sup> 1-12 yrs: 30-75 mg <sup>5</sup> PO once/day x 7 days <sup>8</sup> ≥13 yrs: 75 mg PO once/day x 7 days <sup>8</sup> Renal impairment: See footnote 6	<ul style="list-style-type: none"> <li>▶ FDA-approved for treatment of acute uncomplicated influenza in patients ≥2 weeks old</li> <li>▶ FDA-approved for chemoprophylaxis of influenza in patients ≥1 year old</li> <li>▶ Preferred for treatment of influenza in pregnant women, hospitalized patients, and outpatients with severe, complicated, or progressive illness</li> <li>▶ Taking the drug with food may improve tolerability</li> <li>▶ Contents of capsules can be mixed in a thick sweetened liquid to mask the bitter taste and consumed immediately thereafter</li> </ul>	\$27.00 158.00
Peramivir – <i>Rapivab</i> (BioCryst) 200 mg/20 mL vials	<b>Treatment:</b> 6 months-12 yrs: 12 mg/kg (max 600 mg) IV over 15-30 minutes once ≥13 yrs: 600 mg IV over 15-30 minutes once Renal impairment: See footnote 9	<ul style="list-style-type: none"> <li>▶ FDA-approved for treatment of acute uncomplicated influenza in otherwise healthy patients ≥6 months old</li> <li>▶ Not recommended for treatment of severe influenza<sup>10</sup></li> <li>▶ Not FDA-approved for chemoprophylaxis</li> </ul>	950.00
Zanamivir – <i>Relenza</i> (GSK) 5 mg blisters of powder for inhalation	<b>Treatment:</b> ≥7 yrs: 2 inhalations bid x 5 days  <b>Chemoprophylaxis:</b> ≥5 yrs: 2 inhalations once/day x 7 days <sup>8</sup>	<ul style="list-style-type: none"> <li>▶ FDA-approved for treatment of acute uncomplicated influenza in patients ≥7 years old</li> <li>▶ FDA-approved for chemoprophylaxis of influenza in patients ≥5 years old</li> <li>▶ Contraindicated in patients with milk protein allergy</li> <li>▶ Contraindicated in patients with underlying airway disease</li> <li>▶ Not recommended for treatment of severe influenza</li> </ul>	59.00
<b>Cap-Dependent Endonuclease Inhibitor</b>			
Baloxavir marboxil – <i>Xofluza</i> (Genentech) 40, 80 mg tabs; 40 mg/20 mL oral suspension <sup>11</sup>	<b>Treatment:</b> ≥5 yrs and 20-80 kg: 40 mg PO once ≥5 yrs and ≥80 kg: 80 mg PO once  <b>Chemoprophylaxis:</b> ≥5 yrs and 20-80 kg: 40 mg PO once ≥5 yrs and ≥80 kg: 80 mg PO once	<ul style="list-style-type: none"> <li>▶ FDA-approved for treatment of acute uncomplicated influenza in otherwise healthy patients ≥5 years old and in patients ≥12 years old who are at high risk of developing influenza-related complications</li> <li>▶ FDA-approved for chemoprophylaxis of influenza in patients ≥5 years old</li> <li>▶ Not recommended for use in severely immunocompromised patients or pregnant women</li> <li>▶ Avoid coadministration of products containing polyvalent cations (e.g., dairy products, calcium-fortified beverages)</li> </ul>	159.10
<ol style="list-style-type: none"> <li>1. Approximate WAC for 5 days' treatment with oseltamivir capsules or zanamivir, or for a single treatment dose of peramivir or baloxavir marboxil, at the usual adult dosage. WAC = wholesaler acquisition cost, or manufacturer's published price to wholesalers; WAC represents published catalogue or list prices and may not represent an actual transactional price. Source: AnalySource® Monthly, October 5, 2023. Reprinted with permission by First Databank, Inc. All rights reserved. ©2023. <a href="http://www.fdbhealth.com/policies/drug-pricing-policy">www.fdbhealth.com/policies/drug-pricing-policy</a>.</li> <li>2. Oseltamivir can be administered by oro/nasogastric tube to patients who are unable to swallow.</li> <li>3. Although not FDA-approved for use in children &lt;2 weeks old, the CDC recommends that children &lt;2 weeks old be treated with 3 mg/kg bid. The American Academy of Pediatrics has recommended a dose of 3.5 mg/kg for infants 9-11 months old based on the results of a study showing that a higher dose was needed to achieve the target exposure in this age group (DW Kimberlin et al. <i>J Infect Dis</i> 2013; 207:709). For treatment of premature infants, refer to CDC recommendations (<a href="http://www.cdc.gov/flu">www.cdc.gov/flu</a>).</li> <li>4. In hospitalized, critically ill, or immunocompromised patients, a longer treatment course of oseltamivir (e.g., 10 days) is often used.</li> <li>5. FDA-approved doses for children 1-12 years old who weigh ≤15 kg: 30 mg; &gt;15-23 kg: 45 mg; &gt;23-40 kg: 60 mg; &gt;40 kg: 75 mg.</li> <li>6. Oseltamivir renal dosage adjustment for adults and children who weigh &gt;40 kg (recommended by the CDC): CrCl 31-60 mL/min: 30 mg bid for treatment and 30 mg once/day for prophylaxis; CrCl 11-30 mL/min: 30 mg once/day for treatment and 30 mg every other day for prophylaxis; hemodialysis (HD): 30 mg after every HD for treatment (may be started immediately if influenza symptoms develop between HD sessions) and 30 mg after every other HD for prophylaxis (initial dose can be given before start of HD); continuous ambulatory peritoneal dialysis (CAPD): single 30-mg dose after exchange for treatment and 30 mg once/week after exchange for prophylaxis; end-stage renal disease (ESRD) not on HD: not recommended for treatment or prophylaxis.</li> <li>7. Although not FDA-approved for chemoprophylaxis in children &lt;1 year old, the American Academy of Pediatrics and the CDC recommend that children 3 months-&lt;1 year old receive 3 mg/kg once/day. Chemoprophylaxis is generally not recommended for premature infants or infants &lt;3 months old (refer to CDC recommendations at: <a href="http://www.cdc.gov/flu">www.cdc.gov/flu</a>).</li> <li>8. Duration of chemoprophylaxis recommended by the CDC is 7 days after the last known exposure. The recommended duration in the labeling of oseltamivir and zanamivir is 10 days after the last known exposure. For control of outbreaks in institutions, the CDC recommends that chemoprophylaxis be given for at least 2 weeks and continued for up to 1 week after the end of the outbreak. Some experts would use twice-daily therapeutic doses for post-exposure prophylaxis in highly immunocompromised patients.</li> <li>9. Peramivir renal dosage adjustment for patients 2-12 years old: CrCl 30-49 mL/min: 4 mg/kg once; CrCl 10-29 mL/min: 2 mg/kg once. For patients ≥13 years old: CrCl 30-49 mL/min: 200 mg once; CrCl 10-29 mL/min: 100 mg once; hemodialysis (HD): administer dose (based on CrCl) after HD.</li> <li>10. IV peramivir (for at least 5 days) may be considered for hospitalized, critically ill, or immunocompromised patients who cannot tolerate or absorb oral or enterically administered oseltamivir because of gastric stasis, malabsorption, or GI bleeding.</li> <li>11. For patients &lt;20 kg, the dose of the oral suspension is 2 mg/kg taken as a single dose. The suspension must be used within 10 hours after reconstitution.</li> </ol>			

in the overall population and in those infected with influenza A(H3N2), but was statistically significantly shorter with baloxavir in those infected with influenza B (median difference 27.1 hours). Use of either drug was associated with a lower incidence of influenza-related complications and fewer antibiotic prescriptions compared to placebo.<sup>8</sup>

In one meta-analysis of 15 randomized trials that included 6295 outpatient adolescents and adults with influenza, use of oseltamivir did not reduce the risk of hospitalization in the overall population or in those  $\geq 65$  years old compared to placebo or standard of care.<sup>48</sup>

In a randomized, double-blind trial (miniSTONE-2) in 173 otherwise healthy children 1-11 years old with influenza, the median time to alleviation of symptoms was similar with a single dose of baloxavir or 5 days' treatment with oseltamivir (138 vs 150 hours; both started within 48 hours after illness onset).<sup>14</sup>

A meta-analysis of 5 randomized trials in children with influenza found that starting oseltamivir within 48 hours after illness onset reduced illness duration by about 18 hours (by about 30 hours when trials that enrolled children with asthma were excluded) and decreased the risk of otitis media.<sup>15</sup>

In a retrospective cohort study in 542 hospitalized adults, oral oseltamivir and IV peramivir were similarly effective in time to defervescence, duration of hospital and intensive care unit stay, and mortality.<sup>16</sup> In children hospitalized with laboratory-confirmed influenza, antiviral treatment started within 48 hours after illness onset was associated with shorter durations of hospitalization compared to no antiviral treatment.<sup>17</sup>

In a randomized, double-blind trial (FLAGSTONE) in 366 patients  $\geq 12$  years old hospitalized with severe influenza, the median time to clinical improvement was not statistically significantly different with a combination of a neuraminidase inhibitor (primarily oseltamivir) and baloxavir compared to a neuraminidase inhibitor alone (95.5 vs 100.2 hours).<sup>18</sup>

**Timing** – Neuraminidase inhibitors are most effective when started within 48 hours after illness onset, but the results of some observational studies in hospitalized and critically ill patients suggest that treatment started as late as 4-5 days after illness onset can shorten the duration of hospitalization and reduce the risk of complications such as pneumonia, respiratory failure, and death.<sup>11,19-21</sup> No data are available on the efficacy of baloxavir treatment that is started  $>48$  hours after illness onset.

Guidelines for treatment of community-acquired pneumonia (CAP) recommend antiviral treatment for patients who test positive for influenza regardless of the duration of illness before diagnosis.<sup>22</sup>

**CHEMOPROPHYLAXIS** – Oseltamivir, zanamivir, and baloxavir are FDA-approved for chemoprophylaxis of influenza. Post-exposure prophylaxis should be considered within 48 hours of exposure for persons at increased risk of complications who have not received an annual influenza vaccine for the current season, received one within the previous 2 weeks, or might not respond to vaccination, or when the match between the vaccine and circulating strains is poor. It is not recommended for healthy persons exposed to influenza or when  $>48$  hours have elapsed since exposure.

Antiviral chemoprophylaxis with oral oseltamivir or inhaled zanamivir is recommended by the CDC for control of institutional influenza outbreaks.<sup>1</sup>

**Effectiveness** – Neuraminidase inhibitors have generally been about 70-90% effective in preventing influenza caused by susceptible strains of influenza A or B viruses.<sup>1</sup> In a randomized, double-blind trial in 752 household contacts of patients with influenza, a single dose of baloxavir was 86% effective in preventing clinical influenza in household contacts.<sup>23</sup>

**Timing** – When indicated, chemoprophylaxis with oseltamivir or zanamivir should be started no later than 48 hours after exposure and continued for 7 days after the last known exposure. A single dose of baloxavir within 48 hours after exposure is also an option.

For institutional influenza outbreaks, the CDC recommends chemoprophylaxis with oral oseltamivir or inhaled zanamivir for at least 2 weeks; prophylaxis should be continued for up to 1 week after the end of the outbreak.

**PREGNANCY AND LACTATION** – Pregnant women are at increased risk for severe complications of influenza. Oseltamivir and zanamivir appear to be safe for use during pregnancy.<sup>24,25</sup> Prompt treatment with oseltamivir is recommended for women with suspected or confirmed influenza who are pregnant or  $\leq 2$  weeks postpartum.<sup>26-28</sup> Oseltamivir is preferred for treatment of women who are breastfeeding. No data are available on the use of baloxavir in pregnant or breastfeeding women.

Antiviral chemoprophylaxis can be considered for pregnant women who have had close contact with someone suspected or confirmed to have influenza.

Zanamivir may be preferred because of its limited systemic absorption, but oseltamivir is a reasonable alternative, especially in women at increased risk for respiratory problems.

**RESISTANCE** — Over 99% of the recently circulating influenza virus strains tested by the World Health Organization (WHO) have been susceptible to neuraminidase inhibitors.<sup>29</sup> Reduced susceptibility of some influenza virus strains, particularly influenza A(H1N1) viruses, to oseltamivir or peramivir can emerge during or after treatment, especially in young children and immunocompromised patients with prolonged viral shedding.<sup>30-35</sup> Resistant isolates have usually remained susceptible to zanamivir, but reduced susceptibility to zanamivir has been reported.<sup>36</sup> In immunocompromised patients, a double dose of oseltamivir reduced the incidence of oseltamivir resistance compared to standard dosing, but it did not improve efficacy and caused more adverse effects.<sup>37</sup>

Amino acid substitutions associated with reduced susceptibility to baloxavir have occurred following treatment with a single dose of the drug.<sup>7,38</sup> Reduced susceptibility to baloxavir appears to be more frequent in persons infected with influenza A(H3N2) and A(H1N1)pdm09 viruses, particularly children.<sup>39,40</sup> Baloxavir monotherapy is not recommended for severely immunocompromised patients because of concerns that prolonged viral replication in such patients could lead to emergence of resistance. Oseltamivir and peramivir may be active against influenza virus strains with reduced susceptibility to baloxavir.<sup>41</sup> Baloxavir is active against neuraminidase inhibitor-resistant strains of influenza A and B viruses, including A(H1N1), A(H5N1), A(H3N2), and A(H7N9).

The adamantanes amantadine and rimantadine are active against influenza A viruses, but not influenza B viruses. As in recent past seasons, resistance to these drugs is high (>99%) among circulating influenza A(H3N2) and A(H1N1)pdm09 viruses; neither amantadine nor rimantadine is recommended for treatment or chemoprophylaxis of influenza.

**ADVERSE EFFECTS** — Nausea, vomiting, and headache are the most common adverse effects of **oseltamivir**; taking the drug with food may minimize GI adverse effects. Oseltamivir has been associated with bradycardia in critically ill patients.<sup>42</sup> Diarrhea, nausea, sinusitis, fever, and arthralgia have been reported with **zanamivir**. Inhalation of zanamivir can cause bronchospasm; the drug should not be used

in patients with underlying airway disease. Diarrhea and neutropenia have occurred with **peramivir**.<sup>43</sup>

**Baloxavir** appears to cause less nausea and vomiting than oseltamivir.<sup>44</sup>

Neuropsychiatric events, including self-injury and delirium, have been reported in patients taking neuraminidase inhibitors or baloxavir, but a causal relationship has not been established, and neuropsychiatric dysfunction can be a complication of influenza itself.<sup>45</sup> Hypersensitivity reactions, including anaphylaxis, have been reported with all of these drugs.

**USE WITH THE LIVE-ATTENUATED VACCINE** — Use of oseltamivir or zanamivir within 48 hours before, peramivir within 5 days before, or baloxavir within 17 days before administration of the live-attenuated intranasal influenza vaccine (*FluMist Quadrivalent*) could inhibit replication of the vaccine virus, reducing the vaccine's effectiveness, and is not recommended.<sup>46</sup> Persons who receive any of these antiviral drugs during these specified times and through 2 weeks after receiving the live-attenuated vaccine should be revaccinated with an inactivated or recombinant age-appropriate influenza vaccine.<sup>47</sup>

**DRUG INTERACTIONS** — Coadministration of dairy products, beverages, antacids, laxatives, multivitamins, or other products containing polyvalent cations (e.g., calcium, aluminum, iron, magnesium, selenium, zinc) can reduce serum concentrations of baloxavir and should be avoided. ■

1. CDC. Influenza antiviral medications: summary for clinicians. September 27, 2023. Available at: <https://bit.ly/3pY5ixT>. Accessed October 26, 2023.
2. TM Uyeki et al. Clinical practice guidelines by the Infectious Diseases Society of America: 2018 update on diagnosis, treatment, chemoprophylaxis, and institutional outbreak management of seasonal influenza. *Clin Infect Dis* 2019; 68:895.
3. Committee on Infectious Diseases. Recommendations for prevention and control of influenza in children, 2023-2024. *Pediatrics* 2023; 152:e2023063773.
4. CDC. Information for clinicians on influenza virus testing. August 29, 2022. Available at: <https://bit.ly/3Q3wrOu>. Accessed October 26, 2023.
5. CC Butler et al. Oseltamivir plus usual care versus usual care for influenza-like illness in primary care: an open-label, pragmatic, randomised controlled trial. *Lancet* 2020; 395:42.
6. IDSA. IDSA statement on neuraminidase inhibitors. Available at: <http://bit.ly/34AdhEU>. Accessed October 26, 2023.
7. FG Hayden et al. Baloxavir marboxil for uncomplicated influenza in adults and adolescents. *N Engl J Med* 2018; 379:913.
8. MG Ison et al. Early treatment with baloxavir marboxil in high-risk adolescent and adult outpatients with uncomplicated influenza (CAPSTONE-2): a randomised, placebo-controlled, phase 3 trial. *Lancet Infect Dis* 2020; 20:1204.



9. In brief: Concerns about oseltamivir (Tamiflu). *Med Lett Drugs Ther* 2015; 57:14.
10. MK Doll et al. Safety and effectiveness of neuraminidase inhibitors for influenza treatment, prophylaxis, and outbreak control: a systematic review of systematic reviews and/or meta-analyses. *J Antimicrob Chemother* 2017; 72:2990.
11. J Katzen et al. Early oseltamivir after hospital admission is associated with shortened hospitalization: a 5-year analysis of oseltamivir timing and clinical outcomes. *Clin Infect Dis* 2019; 69:52.
12. Y Sharma et al. Effectiveness of oseltamivir in reducing 30-day readmissions and mortality among patients with severe seasonal influenza in Australian hospitalized patients. *Int J Infect Dis* 2021; 104:232.
13. J-W Liu et al. Comparison of antiviral agents for seasonal influenza outcomes in healthy adults and children: a systematic review and network meta-analysis. *JAMA Netw Open* 2021; 4:e2119151.
14. J Baker et al. Baloxavir marboxil single-dose treatment in influenza-infected children: a randomized, double-blind, active controlled phase 3 safety and efficacy trial (miniSTONE-2). *Pediatr Infect Dis J* 2020; 39:700.
15. RE Malosh et al. Efficacy and safety of oseltamivir in children: systematic review and individual patient data meta-analysis of randomized controlled trials. *Clin Infect Dis* 2018; 66:1492.
16. JS Lee et al. Clinical effectiveness of intravenous peramivir versus oseltamivir for the treatment of influenza in hospitalized patients. *Infect Drug Resist* 2020; 13:1479.
17. AP Campbell et al. Influenza antiviral treatment and length of stay. *Pediatrics* 2021; 148:e2021050417.
18. D Kumar et al. Combining baloxavir marboxil with standard-of-care neuraminidase inhibitor in patients hospitalized with severe influenza (FLAGSTONE): a randomised, parallel-group, double-blind, placebo-controlled, superiority trial. *Lancet Infect Dis* 2022; 22:718.
19. JK Louie et al. Neuraminidase inhibitors for critically ill children with influenza. *Pediatrics* 2013; 132:e1539.
20. SG Muthuri et al. Effectiveness of neuraminidase inhibitors in reducing mortality in patients admitted to hospital with influenza A H1N1pdm09 virus infection: a meta-analysis of individual participant data. *Lancet Respir Med* 2014; 2:395.
21. JK Louie et al. Treatment with neuraminidase inhibitors for critically ill patients with influenza A (H1N1)pdm09. *Clin Infect Dis* 2012; 55:1198.
22. JP Metlay et al. Diagnosis and treatment of adults with community-acquired pneumonia. An official clinical practice guideline of the American Thoracic Society and Infectious Diseases Society of America. *Am J Respir Crit Care Med* 2019; 200:e45.
23. H Ikematsu et al. Baloxavir marboxil for prophylaxis against influenza in household contacts. *N Engl J Med* 2020; 383:309.
24. EJ Chow et al. Clinical effectiveness and safety of antivirals for influenza in pregnancy. *Open Forum Infect Dis* 2021; 8:138.
25. V Ehrenstein et al. Oseltamivir in pregnancy and birth outcomes. *BMC Infect Dis* 2018; 18:519.
26. ACOG Committee Opinion No. 753: assessment and treatment of pregnant women with suspected or confirmed influenza. *Obstet Gynecol* 2018; 132:e169.
27. IK Oboho et al. Benefit of early initiation of influenza antiviral treatment to pregnant women hospitalized with laboratory-confirmed influenza. *J Infect Dis* 2016; 214:507.
28. CDC. Recommendations for obstetric health care providers related to use of antiviral medications in the treatment and prevention of influenza. September 15, 2022. Available at: <https://bit.ly/35nzZIN>. Accessed October 26, 2023.
29. EA Govorkova et al. Global update on the susceptibilities of human influenza viruses to neuraminidase inhibitors and the cap-dependent endonuclease inhibitor baloxavir, 2018-2020. *Antiviral Res* 2022; 200:105281.
30. AC Hurt et al. Characteristics of a widespread community cluster of H275Y oseltamivir-resistant A(H1N1)pdm09 influenza in Australia. *J Infect Dis* 2012; 206:148.
31. C Renaud et al. H275Y mutant pandemic (H1N1) 2009 virus in immunocompromised patients. *Emerg Infect Dis* 2011; 17:653.
32. JW Tang et al. Transmitted and acquired oseltamivir resistance during the 2018-2019 influenza season. *J Infect* 2019; 79:612.
33. R Roosenhoff et al. Viral kinetics and resistance development in children treated with neuraminidase inhibitors: the Influenza Resistance Information Study (IRIS). *Clin Infect Dis* 2020; 71:1186.
34. B Lina et al. Five years of monitoring for the emergence of oseltamivir resistance in patients with influenza A infections in the Influenza Resistance Information Study. *Influenza Other Respir Viruses* 2018; 12:267.
35. E Takashita et al. Influenza A(H1N1)pdm09 virus exhibiting enhanced cross-resistance to oseltamivir and peramivir due to a dual H275Y/G147R substitution, Japan, March 2016. *Euro Surveill* 2016; 21:30258.
36. R Trebbien et al. Development of oseltamivir and zanamivir resistance in influenza A(H1N1)pdm09 virus, Denmark, 2014. *Euro Surveill* 2017; 22:30445.
37. E Mitha et al. Safety, resistance, and efficacy results from a phase IIIb study of conventional- and double-dose oseltamivir regimens for treatment of influenza in immunocompromised patients. *Infect Dis Ther* 2019; 8:613.
38. T Uehara et al. Treatment-emergent influenza variant viruses with reduced baloxavir susceptibility: impact on clinical and virologic outcomes in uncomplicated influenza. *J Infect Dis* 2020; 221:346.
39. E Takashita et al. Influenza A(H3N2) virus exhibiting reduced susceptibility to baloxavir due to a polymerase acidic subunit I38T substitution detected from a hospitalised child without prior baloxavir treatment, Japan, January 2019. *Euro Surveill* 2019; 24:1900170.
40. E Takashita et al. Human-to-human transmission of influenza A(H3N2) virus with reduced susceptibility to baloxavir, Japan, February 2019. *Emerg Infect Dis* 2019; 25:2108.
41. M Seki et al. Adult influenza A (H3N2) with reduced susceptibility to baloxavir or peramivir cured after switching anti-influenza agents. *IDCases* 2019; 18:e00650.
42. R MacLaren et al. Oseltamivir-associated bradycardia in critically ill patients. *Ann Pharmacother* 2021; 55:1318.
43. Peramivir (Rapivab): an IV neuraminidase inhibitor for treatment of influenza. *Med Lett Drugs Ther* 2015; 57:17.
44. Baloxavir marboxil (Xofluza) for treatment of influenza. *Med Lett Drugs Ther* 2018; 60:193.
45. S Toovey et al. Post-marketing assessment of neuropsychiatric adverse events in influenza patients treated with oseltamivir: an updated review. *Adv Ther* 2012; 29:826.
46. Influenza vaccine for 2023-2024. *Med Lett Drugs Ther* 2023; 65:161.
47. LA Grohskopf et al. Prevention and control of seasonal influenza with vaccines: recommendations of the Advisory Committee on Immunization Practices – United States, 2023-24 influenza season. *MMWR Recomm Rep* 2023; 72:1.
48. R Hanula et al. Evaluation of oseltamivir used to prevent hospitalization in outpatients with influenza: a systematic review and meta-analysis. *JAMA Intern Med* 2023 June 12 (epub).

**PRESIDENT:** Mark Abramowicz, M.D.; **VICE PRESIDENT, EDITOR IN CHIEF:** Jean-Marie Pflomm, Pharm.D.; **ASSOCIATE EDITORS:** Susan M. Daron, Pharm.D., Amy Faucard, MLS, Michael P. Viscusi, Pharm.D. **CONSULTING EDITORS:** Joanna Esterow, PA-C, Mordechai Sacks, DMSc, PA-C, Brinda M. Shah, Pharm.D., F. Peter Swanson, M.D.

**CONTRIBUTING EDITORS:** Carl W. Bazil, M.D., Ph.D., Columbia University College of Physicians and Surgeons; Ericka L. Crouse, Pharm.D., B.C.P.P., C.G.P., F.A.S.H.P., F.A.S.C.P., Virginia Commonwealth University; Vanessa K. Dalton, M.D., M.P.H., University of Michigan Medical School; Eric J. Epstein, M.D., Albert Einstein College of Medicine; David N. Juurlink, BPhm, M.D., Ph.D., Sunnybrook Health Sciences Centre; Richard B. Kim, M.D., University of Western Ontario; Sandip K. Mukherjee, M.D., F.A.C.C., Yale School of Medicine; Dan M. Roden, M.D., Vanderbilt University School of Medicine; Esperance A.K. Schaefer, M.D., M.P.H., Harvard Medical School; Neal H. Steigbigel, M.D., New York University School of Medicine; Arthur M. F. Yee, M.D., Ph.D., F.A.C.R., Weill Medical College of Cornell University

**MANAGING EDITOR AND DIRECTOR OF CONTENT OPERATIONS:** Susie Wong; **EDITORIAL ASSISTANT:** Karrie Ferrara

**FULFILLMENT AND SYSTEMS MANAGER:** Cristine Romatowski; **EXECUTIVE DIRECTOR OF SALES:** Elaine Reaney-Tomaselli  
**EXECUTIVE DIRECTOR OF MARKETING AND COMMUNICATIONS:** Joanne F. Valentino; **INTERIM PUBLISHER:** Jean-Marie Pflomm, Pharm.D.

Founded in 1959 by Arthur Kallet and Harold Aaron, M.D.

**Copyright and Disclaimer:** The Medical Letter, Inc. is an independent nonprofit organization that provides healthcare professionals with unbiased drug prescribing recommendations. The editorial process used for its publications relies on a review of published and unpublished literature, with an emphasis on controlled clinical trials, and on the opinions of its consultants. The Medical Letter, Inc. does not sell advertising or receive any commercial support. No part of the material may be reproduced or transmitted by any process in whole or in part without prior permission in writing. The Medical Letter, Inc. does not warrant that all the material in this publication is accurate and complete in every respect. The Medical Letter, Inc. and its editors shall not be held responsible for any damage resulting from any error, inaccuracy, or omission.

#### Subscription Services

#### Address:

The Medical Letter, Inc.  
 145 Huguenot St. Ste. 312  
 New Rochelle, NY 10801-7537  
 www.medicalletter.org

#### Customer Service:

Call: 800-211-2769 or 914-235-0500  
 Fax: 914-632-1733  
 E-mail: custserv@medicalletter.org

#### Permissions:

To reproduce any portion of this issue,  
 please e-mail your request to:  
 permissions@medicalletter.org

#### Subscriptions (US):

1 year - \$159; 2 years - \$298;  
 3 years - \$398. \$65 per year  
 for students, interns, residents,  
 and fellows in the US and Canada.  
 Reprints - \$45 per issue or article

#### Site License Inquiries:

E-mail: SubQuote@medicalletter.org  
 Call: 800-211-2769  
 Special rates available for bulk  
 subscriptions.

Get Connected: 

Copyright 2023. ISSN 1523-2859

The  
 Medical  
 Letter